SECTION 11

LINCOLN ELECTRIC

MARVEL-SCHEBLER | PRODUCTS DIVISION

BORG- WARNER CORPORATION
* DECATUR, ILLINOIS UNSHA

COPYRIGHT 1953 FORM ND. NBPG-130 3M = FESRUARY 1988
BALES ENGINEERING & TRAINING CO. PRINTED IN U. 8. A.



Warranty

Marvel-Schebler Products Division, Borg-
Warner Corporatidn, warrant its carbureters
against defects in material and workman-
ship for a period of ninety days. Defective
merchandise will be replaced without charge
but labor charges incurred in the removal,
disassembly or reinstallation of such prod-
ucts will not be allowed. No merchandise
can be returned without written permission
from the factory, transportation charges
must be prepaid. The factory shall be the
sole judge of defects in products returned.

— Tutroduction...

A ten per cent handling charge will be made
for all merchandise returned that is not de-
fective. All prices are subject to change
without notice, and we reserve the right to
limit quantities and to make partial ship-
ments unless specifically instructed other-
wise. The obligation of the company un-
der this warranty is limited to replacing at
the factory, any complete units or parts
thereof which shall be returned and which
our examination shall disclose to have been
defective.

that they replace.

ferring to the identification charts,

its reference number,

This section of the master manual is an individual parts catalog of
all service parts for Marvel-Schebler carbureters listed on the identification
charts. The catalog is broken down into groups of fifteen carbureters; each
group containing an identification chart, an exploded drawing of a com-
posite carbureter, and a parts list. Each part in the illustration bears a ref-
erence number which keys together the illustration and parts list.

NOTE: The illustration does not represent any specific carbure-
ter within a series, but is typical of all of them. All parts that
look different are shown adjacent to the part of the basic carbureter

TO USE THE CATALOG

(1) Locate the group which contains the carbureter in question by re-

(2) Visually locate the part desired in the exploded drawing and note

(3) Turn to the parts list opposite the reference number of the part for
its complete part name and part number.




LINCOLN ELECTRIC — INDUSTRIAL
TSX-173 to TSX-239-1

LINCOLN ELECTRIC olalz]2
;‘: Part Name :‘:r.i % .% g %
12 Screw & Lock Washer Assy — Choke Valve
(No. 6-32x1/74) oot iiirnnnns 15483 ... ... = 2= =
(No. 402N/ 2un0x v smpssee e s DSABY oy wun e gaee s s 21-121]2
13 Screw — Clevis Clamp (No. 10-24x5/8) ........ I5-ARS o e WelEh e e e —|=1111
14 Screw & Lock Washer Assy — Governor Lever
Clamp (No. 12-24x5/8) . ...cvvvvrrninnennn TL Y R, B TR O, L1 (1)1
15 Screw & Lock Washer Assy — Throttle Body to
Bowl (No: 12-24x5/8) s o5 oo s wiii stiin LO-RBZ = 0 e o s s Sttt sahE 20 4|-14|4
(No, 12-24%37/8) ccc von v vve varais sinia BE-ABS (.o oiiii cin siis v waia s =|4]-|-
16 Screw & Lock Washer Assy — Choke Bracket to
Body, (No. 832X 37B) ..i5v 500 5o s o e el T5A03. 5 v o s Hacmmi e et T
17 Screw & Lock Washer Assy — Choke Bracket
(No: B:32 X5 /16) 5 snvsvms s s sisn s s aom AD=ADD oo cvain sibiaarn i B RE wEs IHEERER
18 Gasket —Float Valve Seat .........cc0ivvvnnenns VA covio mmmn st Simie s e a e e i [
19 Gasket — Throttle Body to Bowl ................ DE8D . v v s i it J T
LE S b e 0 I, NN =1 1=]=
20 Gasket—Main Nozzle .........vvvivivannnnns NG . oo i wnmeren s o ans I1=]1]1
LGA92: & v = 2aw Saa s P55 STohn RS = | T =] =
21 Spring— Choke Return ........cvvvvvvneenrnnns 24-213 ... =|1f-]=
SA-2AT ; ovvian swn st s Il=1111
22 Spring — Throttle Stop Screw ........co0vvvnenn PAPE2. . . i wvh S SEv v O I
23 Spring — Governor Lever Tension ............... SA2B), i s SRR S 1|=|1]1
DERET o i i sosinals =l ¥]=]=
24 Spring — Choke Valve Flapper .....o0vvvniiineaes AR i e e s e e = 1 | =}=
2AMDIS 3 . T e YT 0 R I =011
25 Spring —Idle Needle «:.ovoneiniiiinissiossons oo A0 ; ocisah BN SRR TR e Frtrlal
26 Lever & Shaft Assy —Choke .........0o00vvnunn PO-BYD . i A A e -1 |=]=
26659 ........ ... . 1|{=|1]!
27 Valve Assy —Choke oo siii ions i s i s s i QT8 . s som s i s e e 11=({1]1
DEBAR: . e nlatd fa Bovienzay =i T ==
28 Swivel —Choke Lever .........covvvvevvnnnnss 2849 ... ... 3 I
29 Clip— Choke Bracket ...........covevevrnnnns BT 13,55 0718000 8 e Nen WV NERRRE
30 Bricker—Choke :.ciicuisimassinnes sesieas i WD e s e -1 =|-
29-104 .......... .0 1l=f111
31 Bracket Assy —Choke ........ooivvrnvrnnnnn. 29-521 ... -{1]|=]=
DH-D2B. v s e S R EEE 1 =1110
32 Filoat & Lever Assy .....o.vvivnnvnernnennennns 30600 .............0.00iiieian =111
SOB21 - i simes s S s -1 |-1-
33 Shaft —Float Lever .....ovvvvivranercecsvnnes k> 2 (. J —~|1i=1]-
SEBT, aos vinis was SawE Hae s inE SR ¢ =111
34 Needle—Idle'Adjusting .........c00vvvvevenn.. F S e (=111
AR T =11l=]=
35 Packing— Throttle Shaft ...........coovvevnnn. 4435 . e -
ORI oo e nais SR e R . - =]V ]=-
4463 ... .. e 1{=-]-1]1
36 Packing— Choke Shaft .............ccovuvuen g e e Ty A L SR -1 ]=-|-
FAE-ID .oe s smnin arevans waie s e 8 1{=-11}1
37 Venturi (29/32” Diameter Throat) .............. 46-438 . ... .. .. -[1]|=]=
(25/32” Diameter Throat) .............. ABAST i v sem s ms anEs B S 8 1{=-1111
A8 Nozile—Mati soivimis sows wes mesiesrss g e BTABO oviin s wnsrs atrasaie sraitd -|=11{1
BEERAB s v Bai oS oilE Rete RS =11 |=1-
Noizle Assy—Maln, cos comn somnsms s vass seue s ATBAB i i sinin samin St wvais sias l[=-1-]=-

% 44.38 replaced by 44-63. No retainer ‘is required when new packing is used.
t 44-39 replaced by 44-66. No retainer is required when new packing is used.

1-3



LINCOLN ELECTRIC — INDUSTRIAL
TSX-173 to TSX-239-1

LINCOLN ELECTRIC g o

— - ™~ ™

:‘e:‘. Part Name :::' "é é EI ;,“_,
39 Jetemddle| oo Mmoot A9ROL-L oo ivvs o sivvnen san seEs i|-1-|-
49-165 . ........ . ={1]1]=

B9-203 2ociovvin v m e B -[=]=]1

40 Jet — Economizer ... vvvvvirenrnneisseansnnss BO-145 .o vin van v s s s i X (=111
ADNBBI™ 2 2 e e recia s Seriiaes [ I I

AD-ZOD . emis van e Sa R & -1} =]-

A1 Jet——POWer . ..uus s sans inesses sin esiss v AOIBB o sanaen sinn s TRG TR —-|=11]1
A9Z00 Fo Tl wvenes vurapiigi £ SAns -] =|=

BY209 iiis s it hans ek s 6 =)=~

42 Cop—Throttle Shaft .. s oo svvs vss s aaiei g T R - 1|{=|-
DOEI0L B o o i et e 1j=|1]1

43 Retainer — Throttle Shaft Packing .............. L L S, -1 =-{-
SB23Y i T S Fa R Sandeiid -[=11]-

44 Retainer — Choke Shaft Packing ................ 85243 ... .o e v A Gna § H|=-j1]1
45 Bushing— Governor Lever .......ooveeenennnnn. 60-257 ... ... i (= 1|1
BO-3T0. . oo vcwvwvm wiess st same s & -|1}=|-

46 Bushing— Throttle Shaft ........000venivnnsens BO-280 ... ...c.ccovonsmensmnnenss -12]-1-
47 Pin-—Throttle Stop ..\ vvverionrirerannennns 62-167 .........ccoiviin IAREEER
48 Plate — Numbering ...........covinnnn. (Specify TSX Number) ............cccuu 0 L
49 Fituing & Strainer Assy — Fuel Inlet ............. B7-515 ... . 1|-1-|-
50 Plug—Idle Drilling ....oovvvvrievrinnnnnnnnns BOENTY oivircainimm Saite S eman s | T =1-1]1
51 Nut— Clevis Clamp (No. 10-24) .........covnuen B co v v svv wmii v was B § NERER
52 Pin — Cotter (Governor Spring Tension) ......... B2-L. i o simn mev s S E -1 1|-]-
7 . 1[=11]1

53 Cotter — Hairpin (Choke Swivel) ............... T L R R R P, A e {1yl
54 Strainer —FuelDrain .................000000. FO5-AD . i s i S wen e ARERER
55 'Stramier— Fugl Diad o oo« won onsis van S50 o s F95-78 « o sooni s W5 SRR PG O bR i R SRERER
36! Plig — Bow] DAl ac. v sn simis e vees dos sees L L N =~ ARERER
BT (Clevis ASSY < wivnis s S5/ 555 Bieinie 0 eress ales siaiars 121-504 . ........coiiiiiicnans -|1=11]1
58 Bracket—Float ....iviviiivnsnrerennerennnes 136-54 ... ... .0 iiiiiiinies IFREBRE
59 Lever Assy — GOVEINOT +vvvvvnescrnnnersensnns 155-565 ..ot [ I o
155088 v ovi s ives vinane sice wnin s s -l 1]|=]=-

155-590 ..........oiiiiiiiian —| = k|

60 Plug— Expansion FuelDrain .......co0vvunn... 2 b 2N S ST, IRERER
61 Ball — Numbering Plate ,.........c0oviivnnnnnn. 206-36 ...... R R R T If=(1]t
62 Throttle Body & Shaft Assy ........ e (See Basic Subassy) .........0.0000s IR RRRR
63 Valve & Seat Assy —Float ,..vvvvnvvivrvrvsnns 233-536 oo ninn v ey v s =t
233543 .. e i i s e -1l =1-

t Production previous to July, 1947 used part number 95-40 with part number 179-35. These parts are
not replaced with pari number 95-78 but are still supplied for service.



LINCOLN ELECTRIC — INDUSTRIAL
TSX-173 to TSX-239-1

LINCOLN ELECTRIC — INDUSTRIAL CARBURETERS

ISSUED FEBRUARY 1952

S R R D R R A N
1944 Lincoln Electric 200 amp

Welder, SA-200 .......... Cont. F-162 | TSX-173 | 10-2803 | Gasoline| TSX-239-1| ...... 286-716 (16-613 | 233-536

Lincoln Electric 300 amp

Welder, 5-7061 .......... Cont. M-330| TSX-185 | 10-2752 | Gasoline| . .......[...... 286-689 |16-594 | 233-543
1943 Lincoln Electric 200 amp )

Welder, SA-200 .......... Cont. F-162 | TSX-239 | 10-2899 | Gasoline [TSX-239-1| ...... 286-762 |16-613 | 233-536
1943 Lincoln Electric 200 amp ’ &

Welder, SA-200 ...... . |Cont. F-162 | TSX-239-1| 10-3179 | Gasoline| ........ 5-9239 (286-856 [16-613 | 233-536

® The flange gasket con be supplied separately. Specify the carbureter number when ordering.

BASIC SUBASSEMBLIES

CARBURETER BODY ASSY

THROTTLE BODY & SHAFT ASSY

Carbureter Paii Carbureter Part
Number Number Number Number
TSX-173 ...t 10-2804 TSX-173 ..o, 227-1004
TSX-185 4 i v 50 vune s 10-2753 HEC) 81 | P ——— 227970
TSX-239 .....oviivenn. 10-2900 TSX-239 ... oovvn... 227-1044
TSX-239-1 o0 s pos s v i 10-3180 TOX-239-]) 45 ¢ wmaes e = 00 227-1130
LINCOLN ELECTRIC olalels
:ﬁ:.' Part Name :::' E é é E
1 Body Assy — Carbureter . ........... ... (See Basic SHbassy) oui v sy sopasns wa - NIRRT
2  Levei — Thirottle; Liotge swn cos v s vom wu 5 s on V2-A38 < v on wos o we v & s a5 S W I I |
3 Shaft, Stop, & Lever Assy — Throttle ..,......... 1R-O30 =i 5 i s £ v 20 5 iy Sread | el
13-819 ... .. =[1]=]=
Shaft, Stop, & Collar Assy — Throttle ............ E3-BIB i i s wos 5 3 svis & v wis [ N
4 Valve-—Throttle: (22°) .o von v vin oy v v ous s VAIBB ;cov oo ovs s as & on e s -1} =| -
(20°) o e 1 0 T = 1]-
(2090 won e 5 o wom swens sui e V22T s v v & i o 5 S0 909 5 —|=]=]1
5 Screw — Throttle Stop (No. 832x3/4) ......... EO-A2 o i v s 505 5 nns e i vins s 8 I S
6 Screw — Idle Drilling (Headless, 1/4-28) ........ 15-223 .. s —|=11] -
(Headless, 5/16-24) ........ IBZTA cii v oo v i womis wass v weo sim o —{1f=]=
7 Screw — Choke Swivel (No. 8-32x5/16) ........ 15-288. cumisr ooy v 5 By s joams 0 aon 4 HEREER
8 Screw — Drive, Float Bracket (No. 2x1/4) ...... 10-343: sones s i v i wes & 5w wias @ 2|22 2
9 Screw — Drive, Name Plate (No. 2x1/4) ....... V-3 oo v vmis som & o5 ST 5 90 e g - 1] =] =
10 Screw — Drill Plug, Nozzle Hole (No. 8-32) ...... 15409 .. ... ... |
11 Screw & Lock Washer Assy — Throttle Valve
(N, 6-32% /AN s s pow g pws s o ¢ v v 51 L I ——— e b e s ] iy I
(No. 4-40x1/4) .ot 15-A91 .. ... ... 2 |20 2

1-1



LINCOLN ELECTRIC — INDUSTRIAL
TSX-173 to TSX-239-1

““Marvel-Schebler Products Division, Borg-Warner Corporation, Decatur, lllinois, U. S. A.
1.2



LINCOLN ELECTRIC CO. L-200 FJW WELDER LINCOLN ELECTRIC
MARVEL-SCHEBLER NO, TSX-514
LINCOLN ELECTRIC NO. §-9790

i5X-514 EXPLODED VIEW
PARTS LIST ON REVERSE SIDE

Marvul-Schebler Products Division, Borg-Warner Corporation, Decatur, lllinois, U. S. A.



Quan,

Part No. Req'd. Part Name Symbol No.
10-3594 1 Carbureter Aseembly-Complete
10-2912 1 Carbureter Body Assembly 1
12-A38 1 Lever-Throttie {(Loose} 2
12-952 1 Throttle Lever Assembly 59
13-955 1 Throttle Shaft, Throttle Stop & Lever

Ageembly 3
14-227 1 Fly-Throttle {20°) S
15-42 1 Screw (#8-32 x 3/4 Fill, Head)

{Throttle Stop) 5
15-285 1 Screw (#8-32 x 5/16) {Choke Swivel-1) 7
15-409 1 Screw (#8-32 Drill Plug)Nozzle Hole 10
15-A55 ] Screw (10-24 x 5/8 Round Head)

{Cleviz Azsembly) 13
15-A82 5 Screw {12/24 x 5/8 Fill, Head)

{Throttie Lever Assembly-1)} 15

(Throttle Body to Bowl-4}
15-A91 2 Screw (#4-40 x 1/4 Bind. Head)

{Throttle Fly) {Sems) Ll
15-A91 2 Screw (#4-40 x 1/4 Bind. Head)

{Choke Fly) Sems 12
15-A93 1 Screw (#8-32 x 3/8 Fili, Head)

{Choke Bracket to Body) 16
15-A99 1 Screw (#8-52 x 5/ 16 Choke Bracket Clip} 17
16-4 1 Gasket (Float Valve Seat) 18
16-80 1 Gasket (Throttle Body to Bowl) 19
16-449 1 Gasket (Main Nozzle) 20
16-613 — 1 Gasket Assembly ~—
24-247 1 Spring (Choke Return) 21
24-262 1 Spring (Throttle Stop Screw) 22
24-340 1 Spring (Idle Needle) 25
26-659 1 Choke Shaft & Lever Assembly 26
27-539 1 Choke Fly Assembly 27
28-49 1 Swivel Choke Lever 28
29-81 | Bracket Choke Tube Clip 29
29-104 1 Bracket Choke Tube 30
29-528 1 Choke Brackei Assembly 31
30-5600 1 Float & Lever Assembly 32
32-27 1 Shaft - Float Lever 33
43-33 1 Needle - Idle Adjusting 34
44-39 1 Packing - Choke Shaft 36
44-63 1 Packing - Threttle Shaft 35
46-457 1 Venturi(25/32 Diameter Throat) 3n
47-180 1 Nozzle 38
49-145 1 Jet - Economizer 40
49-188 1 Jet - Power 41
49-203 i Jet - Idle 3
55-230 1 Cup - Throttle Shaft 42
55-231 1 Retainer - Throttic Shaft Packing 43
55-243 | Retainer - Choke Shaft Packing 44
62-167 i Pin - Throitle Stop ' 47
80-171 ! Drill Plug - Idle Drilling 50
Bl-i 1 Nut - 10-24 (Clevis Assembly) 51
82-16 i Cotter - Choke Swivel 53
99-7 1 Plug - Bowl Drain 56
121-504 1 Clevia Assembly &Y
227-1400 1 Throttle Body Assembly LV
233-53 A Float Valve, Seat & Gasket Assembly

{Matched) ’ 63
286-1112 Repair Kit 5



TEMPORARY SERVICE PARTS LIST - INSERT IN THE PROPER SECTION OF YOUR MANUAL

Lincoln Blectric #L-3879 TSX-846
PART NO, | QUAN, PART NAME
10-4562 1 Carbureter Body Assembly
13-1317 1 Throttle Shaft, Stop & Lever Assembly
14-327 1 Throttle Fly (22°) 3/64 Offset
15=85 1 Screw (#8-32 x 7/8) Fill Head (Throttle Adjusting)
15-108 e Screw (#8-32 x 5/16) Slotted Hex Head (Choke Swivel)
15-274 1 Screw (5/16 x 5/32 Headless Plug)
15-483 4 Screw (#6-32 x 1/4) Bind Hd, SEMS (Thr, Fly-2)(Choke Fly-2)
15-A85 4 Screw (#12-24 x 3/4) Fill Head (Throttle Body to Bowl)
15-A93 2 Screw (#8-32 x 3/8 Pan Head SEMS)(Choke Bracket)
15-A270 1 Screw (#8-32 x 5/16) Slotted Hex Hd. SEMS (Choke Bracket Clip)
15-A410 1 Screw (#10-24 x 3/4) Hex Hd. (Clevis)
16-4 1 Gasket - Float Valve Seat
16-492 1 Gasket - Nozzle
le-Al12 1 Gasket - Throttle Body to Bowl
16-640 i X Gasket Assortment
24-213 1 Spring - Choke Return
24-262 1 Spring - Throttle Stop Screw
24-292 I Spring - Choke Fly Flapper
24-340 a Spring - Idle Needle
26-845 1 Choke Shaft & Lever Assembly
27-548 1 Choke Fly Assembly
'28-49 1 Swivel -~ Choke Lever
29-552 1 Choke Bracket Assembly
30-621 1 Float & Lever Assembly
32-16 1 Shaft - PFloat
36-297 1 Seat - Main Adjusting Needle
43-58 1 Needle - Idle Adjusting
44-38 1 Packing - Choke Shaft
44-142 2 Packing - Throttle Shaft
46-490 5 | Venturi (11/16 Throat)
47-A33 1 Nozzle - Main
49-165 1 Jet - Idle
49-273 1 Jet - Economizer
49-279 1 Jet - Power
55-255 2 Retainer - Throttle Shaft Packing
62-167 1 Pin - Throttle Stop
67-527 1 Strainer Assembly
T8-4 1 Washer - Clevis
81-1 ] Nut - Clevis
82-16 1 Cotter - Choke Swivel
99-7 i Plug - Drain
121-528 1 Clevis Assembly
155+454 1 Governor Lever
179-11 1 Welch Plug
227-1769 1 Throttle Body Assembly
233-543 1 Float Valve, Seat & Gasket Assembly - Matched
286-1388 Repair Kit

prrve e, v S







